%
%
o



& PARTS LIST

KEY | PART NUMBER IR DESCRIPTION KEY | PART NUMBER e DESCRIPTION

1 | C00097 7 3ryb Bracket 27 | S00003 YRV Back/Middle Claw Spring

2 | C00096 ¥V Head 28 | S00025 9N % Cutter Lever Spring

3 | C00095 VI Handle 29 | M00750 N UM ZiHR Bottom Guide Plate

4 | C03202 BT Front Claw 30 | B06112 m#4y7° 29Y1- M4x12 | Socket Countersunk Head Screw M4 x 12

5 | M00768 EJIN Back Claw 31 | L18016 TR Spur Gear

6 | M00768 T Middle Claw 32 | P06027 E Y Gear Claw

7 | L12160 hys- Cutter 33 | B28008 EYv E8 Retaining Rings-E Type E8

8 | L24078 e Y Middle Claw Pin 34 | B28006 EYv) E6 Retaining Rings-E Type E6

9 | L24077 #Ime Back Claw Pin 35 | B27400 227000 yv%- M8 Spring Lock Washer M8

10 | L09075 ¥ -y Gear Pin 36 | B26400 FE99Yy- M8 Plain Washer M8

11 | L12162 #E Y ME" Y Gear Claw Pin 37 | B17400 tyb M8 Nut M8

12 | B16340 AMJyn" =" Wb M6 x40 | Socket Head Shoulder Screw M6x40 | 38 | B17100 tyb M4 Nut M4

13 | P15162 fya-bin - Cutter Lever 39 | P21163 Fyhbn - Back Claw Opener

14 | P04225 & Washer 40 | B52108 m#+y" SUS M4 x 8 Cross Slot Countersunk Head Screw SUS M4 x 8
15 | P18076 & Washer 41 | B27100 27700 9yve- M4 Spring Lock Washer M4

16 | B27200 27UV 9yvx- M5 Spring Lock Washer M5 42 | B04112 97" 21— M4x 12 Socket Cap Head Screw M4 x 12
17 | B04210 $ry7" 29)1- M5x10 | Socket Cap Head Screw M5 x 10 43 | P18167 B Washer

18 | M00717 hMER Middle Claw Fittings 44 | R05230 #=L7° L-t Name Plate

19 | P18159 EE Washer 45 | B99149 TiA4Y" 8E 2x 4.8 Screw 2x 4.8

20 | S00016 BITCART Uuy Front Claw Spring 46 | S03083 YONVUN Spring

21 | B04120 497" 29Y1- M4x20 | Socket Cap Head Screw M4 x 20 47 | B21200 3%#Etyh M5 Nut M5

22 | P04334 fTE" vay b Middle Claw Pivot Plate 48 | B40215 vk b M5x 15 Button Head Screw M5 x 15

23 | B26500 T799+y- M10 Plain Washer M10 49 | B40210 vk b M5x10 Button Head Screw M5 x 10

24 | P04177 EiER Linkage Bar 50

25 | L00216 h3- Collar 51

26 | B40212 i Auk Wb M5x 12 Button Head Screw M5 x 12 52




